



Aqua Solutions, Inc.
6913 Highway 225
Deer Park, TX, 77536
281/479-2569
Certificate of Analysis / QC Results
Customer PO # :

Packaged Product: FIS100F			
Hardness Standard 100 ppm Certified Solution			
Test	Target/UOM	Range	Result
PREPARED TO FORMULATION ON	YES		YES
FILE	YES		
Sample ID			
Tested 02/28/24			
Tester JENC			
Recorded 02/28/24			
HARDNESS AS CaCO3	100.0	95.0 - 105.0	102.8
	PPM W/V		
Sample ID			
Tested 02/28/24			
Tester JENC			
Recorded 02/28/24			
APPEARANCE AND COLOR	CLEAR TO PALE ORANGE		PASS
	APPEARANCE		
Sample ID			
Tested 02/28/24			
Tester JENC			
Recorded 02/28/24			
INSTRUMENTS USED DURING PREPARATION	INSTRUMENT		P101,VF1-Z33
Sample ID			
Tested 02/28/24			
Tester JENC			
Recorded 02/28/24			
EXPIRATION DATE	MM/DD/YYYY		09/30/2024
	MM/DD/YYYY		
Sample ID			
Tested 02/28/24			
Tester JENC			
Recorded 02/28/24			
Lot #	4022768		
Made	02/28/24		

Quality Manager